BiLLY
GOAT

INDUSTRIES INC.

THE FIRST ALL-IN-ONE TURF VACUUM AND CHIPPER

VACUUM / CHIPPER

MODELS: TKD501H, TKD501ICQ

FORM NC. 100693

‘0
b o
0]
m
(®]
O
m
[$5]



TKD501H TKD501iCQ

~
Y
<
Y
g
S

' FOBR MM annena

PAGE 4 OF 8

PART NO. 890164



REF ! DESCRIPTION TKD5C1H TKD5011CQ
NO. ! PART N2.1 OTY | PART NO.| QTY
1__[DUST BAG (FELT) { RENTAL 900798) (incL (2) ot 4.5 & 11) i 900805 | 1 900805 1
2 |THROTTLE ASSEMBLY (INCL. 1 eadems 4. 5. 10) 185027:-S1 1 |850270-S1 1
3 _|WASHER - FLAT FENDER mmx 1-1/4 x 0.05) ) |"B172c201 6 |°8172020| &
4 INUT LOCK (1/4 - 20) i "81600011 7 | 8160001 6
S |SCREWCAP (1/4-20x 1- -12HEX) '80410(81 4 |-so41008| 3
§_|HANDLE ASS'Y (incl. 2ea. [4.5,11& 1 ea. of 10, 4. 5. 75 & 76) 890162 | 1 890162 1
7 | AXLE REAR - PUSH | 900925 | 1 900925 1
8 |SCREW HANDLE 5/16- 18 % 2-1/4 - 900547 | 2 500547 2
& |TYRAP (THROTTLE CASLE) 1° 1D, 900812 1 2 900813 2
10 |SCREW CAP 1/4 - 20x 2 HEX "80410101 1 | “B041010( 1
|
11 _|ROD - BAG LOOP 800178 | 2 800178 2
12 | DOOR EXHAUST ASSY (incl. kems 13.14,15, 16 ) 890148 | 1 890148 1
13 | SPRING DOOR EXHAUST 890142 | 1 890142 1
14 [SCREW CAP #10 - 24 x 5/8 ‘80591251 6 | "B059135| 6
15 | NUT LOCK #10 NC ‘81640051 6 |"B164005| 6
16 | WASHER #10 FC "g171001f 2 | -8171001| 2
17 | WASHER LOCK 5/16 EXT. TOOTH "81810681 S5 | -B181008| 2
18 _|BRACKET - HEIGHT ADJUSTMENT 900932 1 500932 1
19 |SCREW CAP 5/16-~24x 1° 400164 | 3 - -
20 [SPRING - 900135 1 900136 1
21 _|TIRE - ONLY (PER ASSY) 200507 | 1 900507 1
22 |PIN-HAIR COTTER 900471 | 1 500471 1
23 | ROD SHORT HEIGHT ADJUSTMENT 890110 | 1 890110 1
24 |BOLT - CARRIAGE 5/16 - 18 x 3-1/2 - "B0240501 4 |°8024050| 4
| 25 | WASTER - FLAT 5/16 SAE "81720c81 12 | “B172008| 12
26 _INUT LOCK 5/16 - 18 HEX "8160002 ) 12 | “B160002| 12
27 |HANDLE STUB (R.H.) ASSY (inclL one item 60) 900911 | 1 200911 1
28 | PLATE HANDLE SUPPORT S0093 1 900933 1
29 |LABEL DANGER CUT FINGER 400423 | 2 400424 2
30 |HANDLE STUB (L.H.) ASSY (incL one em 60) 900912 1 900912 1
31_|SCREW CAP 5/16- 13x 2-1/2 - - | 8041034 | 1
32 |WASHER HUB CAP 1/2 1.D. ¢ 900927 4 900927 4
33 [ AXLE FRONT MECH. ASSY 900742 | 1 900749 1
34 |WHEEL ASS'Y CAST (incl. items 21. 36 ) 900502 | 4 900509 4
35 |WASHER0.75°C" 900927 | 1-0 | 900997 | 1-0
36 | BEARING ONLY (QTY PER WHEEL ASS™ 900493 | 2 900498 2
37 |SCREWCAPS5/16-18 x 1° 8041028 | 2 | °8041028(| 2
38 [SPACER 0.340° I.D.x 0.330° LG, 900745 | 2 900745 2
39 |PLATE BRACE REAR 900905 | 2 900905 2
40 |SCREWCAP 1/4 - 20x 1/2 $ "B041002| 4 | °B041002| 4
41 |SPACER 900925 | 6 00926 6
42 | SCREW SELF TAPPING 10 - 24 x 1/2 "8123C861 1 [ -8123086] 1
43 | NOZZLE MAINFRAME ASS'Y (inci. one of dlems 44, 42, 55) 900931 | 1 900931 1
- 44 |PLUG 900145 | 1 900146 1
45 | PLATE QUAD. ADJUSTABLE : 900745 | 1 900746 1
46 | BLADE CHIPPER 890101 | 1 890101 1
47 |IMPELLER MIPELLER ASSTY (incl. temns 46. 49. 50, 51. 66, 67 ) 890146-S| 1 |890144-S| 1
48 | LABEL CHIPPER 890152 1 890152 1
49 |KEY 3M16SQ.x 1.25 - - 9201080 1
KEY HI PRO 5/32 x 5/8 900162 | 2 - -
50 | WASHER LOCK 3/8 TWISTED TOOTH 400502 1 400502 1
S1_|SCREW CAP 3/8 - 24 x 1 (HARDENED) {TORQUE 50 FT-LBS) 900154 | 1 900154 1
52 | HOUSING ASS"Y (incl. tems 12, 13. 14, 15, 16, 62) 890155 1 890155 1
53 |ENGINE HONDA 5.5 H.P. 900615 t - -
ENGINE BRIGGS & STRATTON 5 H.P. QUANTUM ic - - 900273 i
54 |NUT LOCK 5/16 - 18 HEX "81600021 1 | -8180002{ 2
55 | ROD BUMPER 900939 1 900939 3
56 |SCREW CAP5/16- 18x 1-1/4 . | - "B041029| 2
SCREW CAP 5/16 - 18 x 1-1/2 *8041030 | 1 - -
57 |CAP HUB 900485 | 4 900486 4
58 |WASHER FLAT 1/2 SAE "B1720111 5 [*8172011| 5
59 | SCREW SOCKET HD. 5/16 - 18x 34 GR. 8 8901C3 | 2 890103 2
60 |CAPEND 1" ID 89012 | 2 890132 2
61 |IPINCOTTER /32 x 34 *8197016 |1 4 | "8197016| 4
62_|LABEL CAUTION HANDS AND FEET 900326 | 1 900326 1
63 LABEL =L DO NOT FILL WHEN ENGINE IS HOT 400268 | 1 400268 1
64 | GUARD FOAM INSERT 900977 | 1 200977 1
65 |NUT KEPS 5/16 -18 850104 | 2 890104 2
66 | WASHER SHIM 0.060" 890130 | 0-1 | 890130 | 0-1
67 | WASHER SHIM 0.020° 890131 | 0-2 | 890131 | 0-2
( Continued ) * Denoles standard haroware gem. ’

2ART NOY RantaAa N B e



- -- S P T e v I L VP I 1 i R | ‘
69 | GUARD FLAPPER 890119 ! 2 | 890119 | 2
70 | PLATE FLAPPER ENTRANCS 890127 2 890127 2
71 | SCREW CAP 5/16- 18 x .2 HEX KD. GR. 5 890149 9 890149 9
72 | WASHER LOCK CONICAL 3:16 890150 9 890150 9
73 |KNOB WING 5/16 - 18 890108 rs BS0108 2
74 |NUT LOCK 5/16 - 18 THIN HT *8161041 | 2 [-8161041| 2
75 | GRIP HANDLE 830166 2 830166 2
76 | BRACKET LOPPER WA, B9O161 | 1 | 890161 | 1
77 |PLATE BAG SUPPORT PLASTIC 900640 1 900640 1
78 | BAG SUPPORT ASSY imctdems 77. 79, 80.81. 82) 900647 1 200647 1
79 | BAR SUPPORT HOOK 50064 1 2 200641 2
80 |STRAP BAG SUPPORT 900642 i 9200642 1
81 |SCREW CAP 1/4 - 20 x 3i4 *BO41004 | 4 | "8041004| 4
82 | WASHER 1/a SAE "8172007 | < | 3172007 | 4 Loppers not
83 |CONNECTOR BAG QUICK ASSY (incl ftem 84 ) 890125 | 1 | 890125 | 1 included bppar
84 |GRIP LEVER LIFT 890190 | 1 | 890190 | 1 / b
* Denotes standard hargware nem Service axle assembly »1 3900750 replaces 900901 / / handle

ASSEMBLY

Your Billy Goat is shipped trom the factory in one carzn.
completely assembled except for the debris bag, upee-
hanale. quick release connecier and bag support
assembly.

1. READ operator's instructions. ! ”";
y :

2. ASSEMBLE upper nandle secureiy to lower hangle

stubs using ttem 8 nandie screws and item 73 knob wing

5/16 -18.

3. CONNECT bag support assembly item 78 to rear axte

of unit 2nd to both sides of upper handie using clips c?

strap itam 80. b ‘/:.-‘.\
e

4. UNFOLD the debnis bag item 1 and fasten bag necx to
quick release bag connector item 83 making sure te¢
completely tighten bag strap.

5. ATTACH throttle to upper nght side of handle using
screw and nut already assembied to the lower side of e
iopper bracket,

]

5. ATTACH upper bag hanger straps 1o item 11 loops
alreaay assemcly to upper nandle.

Read all safety and operating instructions before
starting this unit.

UNIT ASSEMBLED

ACCESSORIES

Vacuum Hose Kits
900842 Hose Kit 4° x 10" Homeowners
900943 Hose Kit4* x 10" Heavy Duty

200635 Rear Caster Kit

=2 80X

900801 Bag Dust Cover
900803  Synthetic Feit KD Bag
900798 Heavy-Duty Bag

308

Eii?:i BiLLY *303 Jetterscn

-ees Summnt. Mo 64083

w.".?"‘.. =nore 816-524.9686
@ SAX- 316-522-5983

N PART NC. 890164 ~ PAGESOF &  £ORM NO. 100633

f




